Uncrating and Assembly Instructions

D NN
/?///j NN
N

Wheel Box

Step 1: Uncrating

*Remove the top 4 boards

3/8"-16 x 3 2" Bolt (NB649

2” Ball Coupler (7365)

Grease Seal (2203S)
Bearing (2203B)

Tire/Wheel (7296K)

o Bearing (2203B)
I Cotter Pin (NB633)
i @‘I/A/ Castle Nut (2203CN)

e

% (ID) x 1 %’ (OD) Washer (NB184)

Step 2: Wheel Installation
*Remove contents from Wheel Box.
*Assemble the wheels to the Motor Base as
shown.

«Align one set of slots in the Castle Nut to the
hole on the shaft. Slide the Cotter Pin.
(NB633) through the hole and bend one side
of the cotter pin to lock the castle nut into
place.

+Align the dust cover with the inside surface
of the wheel. Using a piece of wood, gently
tap the cover into place.

Dust Cover (2203DC)

3/8"-16 x 4” Bolt (NB645)

Z

3/8” SAE Washer (NB272) /
-

*Quantity — 3

s

tity — 2
Quantity -~

/ R
" Bushing (7840Z)

/ Quantity — 2
W

A\ * o €——3/16"-16 Nyloc Nut (NB182)

Y
i

S,

Align these two holes.

Bent Pin (NB606 o -
"~ . 4—Hair Clip

3/8” SAE Washer (NB272)

Hitch Stand (14924TK) “Quantity -6

Step 4: Hitch Stand Assembly

«Install hitch to tongue assembly as shown.
«Tighten all nuts to 30 ft-Ibs torque.

12016 REV 08-140

*Remove the 2 sides and 2 ends

Align these two holes

3/8”-16 Nyloc Nut (NB182)

3/8” SAE Washer (NB272) et
-Quantity - 6 _ ///
,.__..--..--////<\Tongue (12346TK)

7~ _3/8" SAE Washer (NB272)

*Quantity - 6

T
i
é 3/16”-16 Nyloc Nut (NB182)
%/ Safety Chain (7366)
i *Quantity — 2

Step 3: Ball Coupler Assembly
«Assemble coupler to tongue as shown (install only
one bolt as shown).

3/8’-16 x 3” Bolt (NB150)

/'Quantity -3

3/8” Fender Washer
*Quantity — 2

3/8°-16 Nyloc Nut (NB182)
*Quantity - 3

3/8”-16 x 3” Bolt (NB150)
*Quantity - 3

Step 5: Tongue Installation
«Attach assembled tongue to motor base as
shown.

«Tighten all nuts to 30 ft-lbs torque.



Step 6: Beam Installation Step 7: Placing Beam in Horizontal Position

+Set Beam in Vertical position as shown. «Carefully rotate beam down onto the tongue as shown.

*Push assembled motor base to align *Secure the beam in place using the hardware provided.

pivot tube to tabs located on the bottom *Note: See “Step 7 Detail” for hardware assembly.

of the beam.

«Install hardware as shown. & %

*Note: Tighten nut so that the
threads engage in the nylon
part of the nut. Bolt & nut
should be left loose enough to
allow beam to pivot freely.

1/2" Washer (NB555)

1/2*-13 Nyloc Nut [NB281)

//— 1/2" Washer [NB555]

1. QH?'—]SX{;EOH{NB]SH

Cotter Pin [NB126)
1/2" Washer [NB177)
Spring {12364)

Hose Configuration o '
Filter (located under
motor base) \ f
Valve (located on cylinder) W

(Fill Port)

&l
Suction from Tank
+(located opposite
of fill port) Return to Tank

*(Located on same
side as fill port)

12V Model Shown

(See Owners Manual for Operating Instructions)



